4734

NOTICES

DEPARTMENT OF
AGRICULTURE

General Quarantine Order

Recitals

A. Scrapie is an infectious disease of ovine animals
(such as sheep) and caprine animals (such as goats) and
is believed to be caused by a prion agent.

B. There is no vaccine to protect animals against
Scrapie. There is currently no accurate, feasible live-
animal test for the presence of Scrapie—nor is there a
known cure or treatment for this disease.

C. Scrapie is known to be transmissible from infected
to uninfected ovine animals and caprine animals by
birthing tissues and fluids.

D. Scrapie is specifically designated a “dangerous
transmissible disease” of animals 3 Pa.C.S. § 2321(a)(40)
(relating to dangerous transmissible diseases).
[...]
and 2 Pa.C.S. 8§ 501—508 and 701—704 (relating to the Administrative Agency Law), to the Environmental Hearing
Board, Second Floor, Rachel Carson State Office Building, 400 Market Street, P. O. Box 8457, Harrisburg, PA 17105-8457,
(717) 787-3483. TDD users should contact the Environmental Hearing Board (Board) through the Pennsylvania Relay
Service, (800) 654-5984. Appeals must be filed with the Board within 30 days of publication of this notice in the
Pennsylvania Bulletin, unless the appropriate statute provides a different time period. Copies of the appeal form and the
Board's rules of practice and procedure may be obtained from the Board. The appeal form and the Board's rules of
practice and procedure are also available in Braille or on audiotape from the Secretary of the Board at (717) 787-3483.
This paragraph does not, in and of itself, create any right of appeal beyond that permitted by applicable statutes and
decision law.

For individuals who wish to challenge an action, appeals must reach the Board within 30 days. A lawyer is not needed
to file an appeal with the Board.

Important legal rights are at stake, however, so individuals should show this notice to a lawyer at once. Persons who
cannot afford a lawyer may qualify for free pro bono representation. Call the Secretary to the Board at (717) 787-3483 for
more information.

I. NPDES Renewal Permit Actions

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

NPDES No. County & Stream Name EPA Waived
(Type) Facility Name & Address Municipality (Watershed#) Y/N?
PA0111741 Warrior Run School District Northumberland UNT to Warrior Run Y
4800 Susquehanna Trail County Creek
Turbotville, PA 17772 Lewis Township (10D)
PA0114979 Borough of Knoxville Tioga County, Cowanesque River Y
115 South East Street Deerfield Township  (4A)
P. O. Box 191

Knoxville, PA 16928
Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

NPDES No. County & Stream Name EPA Waived
(Type) Facility Name & Address Municipality (Watershed #) Y/N
PA0216909 S-All, Inc. Indiana County Stoney Run Y
Industrial Groundwater Remediation System White Township

Waste c/o William Dux

9128 Longmeadow Road
Hagerstown, MD 21472

PA0024449 Youngwood Borough Authority Westmoreland Jacks Run Y
Sewage 17 South Sixth Street County

Youngwood, PA 15697-1231 Youngwood Borough
PA0093203 The Pennsylvania State University Westmoreland UNT of Pucketa Creek Y
Sewage 113 Physical Plant Building County

University Park, PA 16802 Upper Burrell

Township

PA0096814 Ashbridge Oil Company, Inc. Westmoreland UNT of Minnow Run Y
Sewage P. O. Box 5478 County

Johnstown, PA 15904 Donegal Township
PA0098183 Gary A. Sippel Allegheny County Swale to UNT of East Y
Sewage 2593 Wexford-Bayne Road Franklin Park Branch Big Sewickley

Sewickley, PA 15143 Borough Creek
PA0253324 Guardian Elder Care, LLC Indiana County UNT to Cheese Run Y
Sewage P. O. Box 240 Armstrong Township

Brockway, PA 15824
Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

NPDES No. County & Stream Name (Watershed EPA Waived
(Type) Facility Name & Address Municipality #) Y/N ?
PA0102288 Rustick LLC—McKean County Sergeant Township  Outfall 001-002 UNT to Y
Amendment Landfill McKean County Little Sicily Run
No. 2 19 Ness Lane Outfall 003 UNT to Seven

Kane, PA 16735 Mile Run
PA0221619 Otto Township Sanitary Authority Otto Township Knapp Creek Y

Box 284 McKean County 16-C

Duke Center, PA 16729

PENNSYLVANIA BULLETIN, VOL. 36, NO. 34, AUGUST 26, 2006



NOTICES 4767

Il. New or Expanded Facility Permits, Renewal of Major Permits and EPA Nonwaived Permit Actions

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

NPDES Permit No. PA0083836, Sewage, Pine Run, Inc., 1881 Pine Run Road, Abbottstown, PA 17301-8644. This
proposed facility is located in Hamilton Township, Adams County.

Description of Proposed Action/Activity: Authorization to discharge to a UNT of the Conewago Creek in Watershed 7-F.

NPDES Permit No. PA0248142, Sewage, Rodger C. Petrone, Grantham Crossing Lot No. 14, 4076 Market
Street, Camp Hill, PA 17011. This proposed facility is located in Carroll Township, York County.

Description of Proposed Action/Activity: Authorization to discharge to a UNT of Yellow Breeches Creek in Watershed
7-E.

NPDES Permit No. PA0248207, Sewage, Hurley/Morrison, Lot No. 3, 50 Frytown Road, Newville, PA 17241. This
proposed facility is located in Upper Frankford Township, Cumberland County.

Description of Proposed Action/Activity: Authorization to discharge to a UNT of the Conodoguinet Creek in Watershed
7-B.

NPDES Permit No. PA0248215, Sewage, Hurley/Morrison, Lot No. 4, 50 Frytown Road, Newville, PA 17241. This
proposed facility is located in Upper Frankford Township, Cumberland County.

Description of Proposed Action/Activity: Authorization to discharge to a UNT of the Conodoguinet Creek in Watershed
7-B.

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

PA0008443, Industrial Waste SIC, 4911, PPL Montour LLC, Two North Ninth Street, Allentown, PA 18101-1179. This
existing facility is located in Derry Township, Montour County.

Description of Proposed Activity: This proposed action is for amendment of an NPDES permit for a new discharge of
treated industrial wastewater.

The receiving stream, West Branch Susquehanna River, is in the State Water Plan watershed 10D and classified for
WWEF. The nearest downstream public water supply intake for PA American Water Company is located on West Branch
Susquehanna River 4 miles below the point of discharge.

The proposed effluent limits for Outfall 053 based on a design flow of 0.3 mgd.

Mass Units (Ibs/day) Concentration (mg/1)
Maximum Minimum Average Maximum Instantaneous
Average Monthly Daily Monthly Daily Maximum
pH 6.0 9.0
TSS 10 20 30
Oil and Grease 15 20 30
Total Iron 5.0 7.5 10
Total Cadmium 0.24 0.37
Total Mercury 0.027 0.043
Total Selenium 34 5.3
Chlorides Report
Chromium VI Report
Total Antimony Report
Total Lead Report
Total Silver Report
Total Thallium Report
Mass Load Pound
Monthly Annual
Ammonia-N Report Report
Kjeldahl-N Report Report
Nitrite/Nitrate-N Report Report
Total Nitrogen-N Report 47,774 Report
Total Phosphorus-P Report 2661 Report

111. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law (35 P. S. 8§ 691.1—691.1001)

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

WQM Permit No. 4606405, Sewerage, Upper Hanover Authority, 1704 Pillsbury Road, P.O. Box 205, East
Greenville, PA 18041. This proposed facility is located in Upper Hanover Township, Montgomery County.

Description of Action/Activity: Construction and operation of a 10-inch sanitary sewer and sewer extension to serve 250
EDUs for residential and commercial subdivision.

WQM Permit No. 1506402, Sewerage, Northwestern Chester County Municipal Authority, P. O. Box 308, 37
Dampman Road, Honey Brook, PA 19344. This property facility is located in Honey Brook Township, Chester County.

PENNSYLVANIA BULLETIN, VOL. 36, NO. 34, AUGUST 26, 2006



4768 NOTICES

Description of Action/Activity: Construction and operation of sewage treatment plant.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

WQM Permit No. 6706403, Sewerage, Rodger C. Petrone, 4076 Market Street, Camp Hill, PA 17011. This proposed
facility is located in Carroll Township, York County.

Description of Proposed Action/Activity: Approval for the construction/operation of sewerage facilities consisting of a
residential small flow treatment facility using a septic tank, Ecoflo peat filter, and chlorine disinfection.

WQM Permit No. 5003401 Amendment 06-1, Sewerage, Penn Township Municipal Authority, 102 Municipal
Building Road, Duncannon, PA 17020. This proposed facility is located in Penn Township, Perry County.

Description of Proposed Action/Activity: Approval for permit amendment of the operation of sewerage facilities
consisting of the existing Cove WWTP at an increased, organic capacity. Treatment units include screening, flow
equalization, extended aeration basins, clarifiers, aerobic sludge holding tank, and a chlorine contact tank.

WQM Permit No. 2106402, Sewerage, Hurley/Morrison, 50 Frytown Road, Newville, PA 17241. This proposed
facility is located in Upper Frankford Township, Cumberland County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewerage facilities consisting
of a septic tank, STB 650 Ecoflo peat filter, tablet chlorinator, and chlorine contact tank.

WQM Permit No. 2106403, Sewerage, Hurley/Morrison, 50 Frytown Road, Newville, PA 17241. This proposed
facility is located in Upper Frankford Township, Cumberland County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewerage facilities consisting
of a septic tank, STB 650 Ecoflo peat filter, tablet chlorinator, and chlorine contact tank.

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

WQM Permit No. 4706201, Industrial Waste 4911, PPL Montour, LLC, Two North Ninth Street, Allentown, PA
18101. This proposed facility is located in Derry Township, Montour County.

Description of Proposed Action/Activity: The applicant proposes to construct and operate a treatment plant to treat flue
gas scrubber wastewater.

WQM Permit No. 4984402-T1, Sewerage 4952, Brenda L. Knouse, R. R. 1, Box 263B, Sunbury, PA 17801-9779.This
facility is located in Upper Augusta Township, Northumberland County.

Description of Proposed Action/Activity: Transfer of a WQM Part Il Permit for small flow sewage treatment facilities
serving a single residence.

WQM Permit No. 1706401, Sewerage, City of DuBois, 16 West Scribner Avenue, P. O. Box 408, DuBois, PA 15801.
This proposed facility is located in City of DuBois, Clearfield County.

Description of Proposed Action/Activity: Permit issuance for the addition of a centrifuge for solids processing and sludge
storage building.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. WQGO018482, Sewerage, David Natcher, 4512 Basswood Drive, Erie, PA 16506. This proposed
facility is located in Beaver Township, Crawford County.

Description of Proposed Action/Activity: A single residence sewage treatment plant.

WQM Permit No. WQGO018484, Sewerage, Timothy L. Crane, 10053 Thrasher Road, Cranesville, PA 16410. This
proposed facility is located in Cranesville Borough, Erie County.

Description of Proposed Action/Activity: A single residence sewage treatment plant.

WQM Permit No. WQG018477, Sewerage, Bobbe J. Cullers and David L. Davila, 3913 Westman Road, Bemus
Point, NY 14712. This proposed facility is located in Columbus Township, Warren County.

Description of Proposed Action/Activity: A single residence sewage treatment plant.

WQM Permit No. WQG018483, Sewerage, Forbes E. Lilly, 11, 597 North Street, Meadville, PA 16335. This proposed
facility is located in West Mead Township, Crawford County.

Description of Proposed Action/Activity: A single residence sewage treatment plant.

WQM Permit No. 2503418, Sewerage, Amendment No. 1, Municipal Authority of the Borough of Waterford, 30
South Park Row, Waterford, PA. This proposed facility is located in Waterford Borough, Erie County.

Description of Proposed Action/Activity: This project is for the rerating of the wastewater treatment plant from 240,00
gpd to 324,000 gpd.

PENNSYLVANIA BULLETIN, VOL. 36, NO. 34, AUGUST 26, 2006



NOTICES

4769

IV. NPDES Stormwater Discharges from MS4 Permit Actions

V. NPDES Waiver Stormwater Discharges from MS4 Actions

VI. NPDES Discharges of Stormwater Associated with Construction Activities Individual Permit Actions

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

NPDES Permit
No.

PA1010905026

PA1010906008

PA1010906010

PA1011506014

PAI1011506034

PAI1012306004

Applicant Name & Address

C & M Homes at Milford, LLC
2421 Bristol Road
Warrington, PA 18976

Reshetar Realty, Inc.
P. O. Box 2045
Doylestown, PA 18901

Turnpike Commission
P. O. Box 67676
Harrisburg, PA 14006-7676

Golden Rocket, LP
1535 Art School Road
Chester Springs, PA 19425

Stephen Cushman
P. O. Box 72294
Thorndale, PA 19372

Episcopal Academy 376 North
Latches Lane Merion, PA
19066-197

County
Bucks

Bucks

Bucks

Chester

Chester

Delaware

Municipality
Milford Township

Springfield Township

Milford Township

East Whiteland Township

East Brandywine

Township

Newtown Township

Receiving Water/Use

UNT Unami Creek
(HQ-TSF)

Cooks Creek
(EV)

Unami Creek
(HQ-TSF)

Valley Creek
(EV)

East Branch
Brandywine Creek
(HQ-TSF-MF)

Crum Creek (HQ-CWF)

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.
Centre County Conservation District: Willowbank Office Bldg., 414 Holmes Avenue, Suite 4, Bellefonte, PA 16823, (814)

355-6817.

NPDES Permit
No.

Applicant Name & Address

PA1041403017(2) Penn State University

Major
modification

PAI1041406010

Central Campus

Rob Cooper

Office of Physical Plant
101P Physical Plant Bldg.
University Park, PA 16802

Spring-Benner-Walker Joint Auth.
N. Warren Miller

170 Irish Hollow Road

Bellefonte, PA 16823

Sunnyside Collection System &
Pumping Facility

County
Centre

Centre

Municipality
State College Borough

Spring Township

Receiving Water/Use

Thompson Run
HQ-CWF

Spring Creek
HQ-CWF

Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

Allegheny County Conservation District, Lexington Technology Park, Building 1, Suite 102, 400 North Lexington Avenue,
Pittsburgh, PA 15208, (412) 241-7645.

NPDES Permit

No.

Applicant Name & Address

PA1050205008-1 Department of Veterans Affairs

University Drive C
Pittsburgh, PA 15240

County

Allegheny

Municipality
O’Hara Township

Receiving Water/Use

Squaw Run
(HQ-WWF)

Greene County Conservation District, 93 East High Street, Room 215, Waynesburg, PA 15370, (724) 852-5278).

NPDES Permit

No.
PA1053005002

Applicant Name & Address

County

Allegheny Energy Supply Co., LLC Greene

800 Cabin Hill Drive
Greensburg, PA 15601-1689

Municipality

Monongahela and
Cumberland Townships

PENNSYLVANIA BULLETIN, VOL. 36, NO. 34, AUGUST 26, 2006

Receiving Water/Use

Little Whiteley Creek
and Monongahela River
(WWF)



4770 NOTICES

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.
NPDES Permit

No. Applicant Name & Address County Municipality Receiving Water/Use
PAI063706001  Millennium Technology Park Lawrence Neshannock Township Shenango River
Lawrence County Economic WWF

Development Corporation
100 Reynolds Street
New Castle, PA 16101

VII. Approvals to Use NPDES and/or Other General Permits

The EPA Region Il Administrator has waived the right to review or object to this permit action under the waiver
provision 40 CFR 123.23(d).

List of NPDES and/or Other General Permit Types

PAG-1 General Permit for Discharges from Stripper Oil Well Facilities

PAG-2 General Permit for Discharges of Stormwater Associated with Construction Activities (PAR)

PAG-3 General Permit for Discharges of Stormwater from Industrial Activities

PAG-4 General Permit for Discharges from Single Residence Sewage Treatment Plants

PAG-5 General Permit for Discharges from Gasoline Contaminated Ground Water Remediation Systems
PAG-6 General Permit for Wet Weather Overflow Discharges from Combined Sewer Systems

PAG-7 General Permit for Beneficial Use of Exceptional Quality Sewage Sludge by Land Application
PAG-8 General Permit for Beneficial Use of Nonexceptional Quality Sewage Sludge by Land Application to

Agricultural Land, Forest, a Public Contact Site or a Land Reclamation Site